Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT Parts Catalog China Supplier 2022

Sullair Genuine Parts and Compressors China Dealer

In this post, Sincere and Reliable China Air Compressor Dealer makes a Parts Catalog about Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT. Motor Compressor And Frame, Air Inlet System, Cooling And Lubrication System (air-cooled), Cooling And Lubrication System (water-cooled), Cooler Assembly (air-cooled), Compressor Discharge System, Aftercooler Piping (air-cooled before June 2000), Aftercooler Piping (air-cooled after June 2000), Aftercooler Piping (water-cooled) are covered in this post. If you are planning to import any genuine parts for Sullair compressors, you are warm welcome to part with our company. Herewith CPMC China, as one of the main distribution networks for world giant air compressors brands such as Atlas Copco, Sullair, Ingersoll Rand, our team will try best to support your esteemed businesses with our genuine products, with FANTASTIC prices. Please provide your air compressor model info with your designated part numbers, and our consultant will cross-check it to get the right match for you.  

LS-20S 125-150HP/90-110KW 24KT Sullair Air Compressor Parts Catalog

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT  MOTOR, COMPRESSOR AND FRAME

Sullair Parts Number Sullair Parts Name
02250116- 103 Motor
829705- 075 Screw, Hex Ser Washer 5/16” X 3/4”
02250050- 131 Guard, Coupling
250042- 486 Adapter, Compressor/motor
407986 Hub, Coupling Motor
406631 Element, Coupling
407985 Hub, Coupling Compressor
250042- 541 Isolator, Vibration Compressor
829706- 100 Screw, Hex Ser Washer 3/8” X 1”
250042- 454 Support, Compressor
837508- 125 Washer, Springlock 1/2”
829108- 200 Capscrew, Hex Gr5 1/2”- 13 X 2”
829110- 175 Capscrew, Hex Gr5 5/8”- 11 X 1 3/4”
837510- 156 Washer, Springlock 5/8”
250028- 868 Enclosure, 12 X 10 X 6
250042- 757 Isolator, Vibration Motor
224511 Block, Mounting (125hp/90kw Only)
838208- 112 Washer, Reg 1/2”
837808- 125 Washer, Springlock 1/2”
829108- 225 Capscrew, Hex 1/2” X 2 1/4”
825306- 347 Nut, Hex Flanged 3/8”- 16
250042- 725 Frame

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT  AIR INLET SYSTE

409264 Filter, Air
825305- 283 Nut, Hex Flanged 5/16”- 18
829705- 075 Screw, Hex Ser Washer 5/16” X 3/4”
02250047- 269 Support, Air Filter (air-cooled Only)
02250056- 087 Support, Air Filter (water-cooled Only)
041062 Band, Mounting 14”
242000 Clamp, Hose 6”
407458 Elbow, Rubber Reducing 6” To 5 1/2”
040305 Clamp, Hose 6 1/2”
02250047- 270 Adapter, Air Inlet (air-cooled Only)
02250056- 089 Adapter, Air Inlet (water-cooled Only)
829112- 200 Capscrew, Hex Gr5 3/4”- 10 X 2”
837812- 188 Washer, Springlock 3/4”
813604- 125 Connector, Tube- M 1/4” X 1/8”
040696 Gasket, 6 1/4” X 8 1/4”
020687 Lever, Inlet Valve
02250112- 197 Screw, Set Sq Head 5/16” X 3/4”- 18
02250118- 520 Valve, Butterfly
250002- 615 Adapter, Air Inlet 8” To 6”
040422 Gasket, 8 1/2” X 10 1/2”

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT COOLING AND LUBRICATION SYSTEM (AIR–COOLED)

02250114- 969 Cooler, Fluid
811820- 163 Connector, Tube 1 1/4” X 1 5/8”
02250115- 425 Tube, By- Pass To Cooler 1 1/4”
02250115- 365 Tube, Fluid Filter To Unit 1 1/4”
811620- 162 Elbow, Tube 1 1/4” X 1 5/8”
02250054- 605 Filter, Fluid (i)
813604- 125 Connector, Tube 1/4” X 1/8”
02250055- 015 Adapter, 1 5/8” X 1 5/8”
870024- 020 Reducer, Threaded Viton 1 1/2” X 1 1/4”
02250113- 668 Valve, Fluid Stop (ii)
867306- 150 Capscrew, Ferry 3/8”- 16 X 1 1/2”
837806- 094 Washer, Springlock 3/8”
02250092- 929 Housing, Thermal Valve
02250101- 372 Seal, U- Cup Viton
049542 Element, Thermal Valve (iii)
826502- 144 O- Ring, Viton 2 1/2” X 3/32”
02250115- 380 Tube, By- Pass To Cooler 1 1/4”
811320- 125 Union, Tube Hex 1 1/4” X 1 1/4”

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT COOLING AND LUBRICATION SYSTEM (WATER–COOLED)

811620- 162 Elbow, Tube 1 1/4” X 1 5/8”
02250114- 977 Cooler, Fluid Wc
807602- 010 Bushing, Reducing Hex 1/2” X 1/4”
841015- 004 Tubing, Steel 1/4”
810504- 025 Elbow, Tube- M 1/4” X 1/4”
02250115- 461 Tube, By- Pass 1 1/4”
811820- 163 Connector, Tube 1 1/4” X 1 5/8”
02250115- 365 Tube, Fluid Filter To Unit 1 1/4”
02250054- 605 Filter, Fluid (i)
02250055- 015 Adapter, 1 5/8” X 1 5/8”
870024- 020 Reducer, Threaded Viton 1 1/2” X 1 1/4”
02250113- 668 Valve, Fluid Stop (ii)
811320- 125 Union, Tube Hex 1 1/4”
867306- 150 Capscrew, Ferry 3/8”- 16 X 1 1/2”
837806- 094 Washer, Springlock 3/8”
02250092- 929 Housing, Thermal Valve
02250101- 372 Seal, U- Cup Viton
049542 Element, Thermal Valve (iii)
826502- 144 O- Ring, Viton 2 1/2” X 3/32

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT COOLER ASSEMBLY (AIR- COOLED)

02250114- 969 Cooler, Fluid
02250043- 765 Insert, Threaded Blind 5/16”- 18
02250043- 027 Adapter, Venturi Panel
245579 Panel, Venturi 36”
02250043- 287 Support, Cooler
405103 Fan, 36” Dia
249853 Bushing, Split Taper
02250115- 733 Support, Cooler Motor End
248744 Guard, Fan 38” Dia
015641 Support, Fan Motor
050974 Motor, 5hp
250018- 497 Grip, Cord
829706- 100 Screw, Hex Ser Washer 3/8” X 1”
825306- 347 Nut, Hex Flanged 3/8”- 16
829106- 175 Capscrew, Hex Gr5 3/8”- 16 X 1 3/4”

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT COMPRESSOR DISCHARGE SYSTEM

810504- 025 Elbow, Tube 1/4” X 1/4”
868815- 010 Tee, Pipe 1/4”
860704- 025 Elbow, Pipe- M To F 1/4” X 1/4”
02250101- 191 Orifice
022033 Orifice
046559 Glass, Sight 1/4”
868504- 025 Nipple, Pipe Hex 1/4” X 1/4”
241771 Strainer, V- Type 1/4” (i)
870204- 025 Connector, Tube- M Bulkhead 1/4”
02250117- 720 Support, Oil Return Sightglass
020169 Connector, Flex 1/4”t X 1/4”p
867502- 012 Tee, Pipe
868902- 010 Bushing, Reducing
823208- 000 Nipple, Pipe 1/2” X Close
041006 Silencer, Air 1/2”
813704- 250 Elbow, Tube- M 1/4” X 1/4”
02250100- 042 Valve, Blowdown 1/2”
250024- 695 Connector, Tube 1/2” X 1/4”
802108- 020 Bushing, Reducing Hex 2” X 1/2”
801315- 080 Cross, Pipe 2”
822232- 000 Nipple, Pipe 2” X Close
822132- 100 Nipple, Pipe 2” X 10”
242405 Valve, Minimum Pressure/check Valve 2” (ii)
802102- 005 Bushing, Reducing Hex 1/2” X 1/8”
250028- 635 Fitting, Compression
02250048- 734 Element, Separator Secondary
250034- 085 Element, Separator Primary
02250114- 579 Tank, Sump/separator (iii)
829110- 325 Capscrew, Hex Gr5 5/8”- 11 X 3 1/4”
837810- 156 Washer, Springlock 5/8”
240621- 007 Gasket, Flange 2 1/2”
02250114- 577 Joint, Expantion Unit To Tank

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT COMPRESSOR DISCHARGE SYSTEM (CONTINUED)

825210- 559 Nut, Hex 5/8”- 11
040029 Plug, O- Ring Boss 1 1/4”
02250097- 611 Plug, Sight Glass 1 7/8”
841500- 008 Bulkhead, Pipe 1/2”
250024- 695 Connector, Tube 1/2” X 1/2”
250030-885 Tube, Thermoplastic 1/ 2”
047117 Valve, Ball 1/2”
822108- 030 Nipple, Pipe
825308- 458 Nut, Hex Flanged 1/2”- 13
829708- 125 Screw, Hex Ser Washer 1/2” X 1 1/4”
807800- 010 Plug, Pipe 1/4”
801605- 040 Elbow, Reducing 1 1/4” X 1”
02250047- 679 Valve, Relief

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT  AFTERCOOLER PIPING (AIR-COOLED- BEFORE JUNE 2000)

802102- 010 Bushing, Reducing Hex 1/2” X 1/4”
802208- 082 Tee, Reducing 2” X 2” X 1/2”
868306- 250 U- Bolt, 3/8” X 2 1/2”
02250115- 692 Support, Moisture Separator
822232- 000 Nipple, Pipe 2” X Close
02250100- 365 Separator, Moisture 2” (i)
801515- 080 Elbow, Pipe 2”
810232- 200 Connector, Tube- M 2” X 2”
02250115- 693 Tubing, Moisture Separator To Cooler 2”
822232- 050 Nipple, Pipe 2” X 5”
02250114- 969 Cooler, Fluid
822832- 030 Nipple, Half 2” X 3”
040913 Coupling, Flexmaster 2” (ii)

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT AFTERCOOLER PIPING (AIR-COOLED- AFTER JUNE 2000)

802102- 010 Bushing, Reducing Hex 1/2” X 1/4”
802208- 082 Tee, Reducing 2” X 2” X 1/2”
868306- 250 U- Bolt, 3/8” X 2 1/2”
02250119- 770 Support, Moisture Separator
822232- 000 Nipple, Pipe 2” X Close
02250100- 365 Separator, Moisture 2”
02250119- 841 Cooler, Fluid
810232- 200 Connector, Tube- M 2” X 2”
02250121- 275 Tubing, Min. Press. Valve To Cooler
822232- 040 Nipple, Pipe 2” X 4”

Sullair Air Compressor LS-20S 125-150HP/90-110KW 24KT AFTERCOOLER PIPING (WATER-COOLED)

802108- 050 Bushing, Reducing Hex 2” X 1 1/4”
822120- 060 Nipple, Pipe 1 1/4” X 6”
810520- 125 Elbow, Tube- M 1 1/4” X 1 1/4”
801515- 050 Elbow, Pipe 1 1/4”
810220- 125 Connector, Tube 1 1/4” X 1 1/4”
02250052- 330 Tube, Water Inlet To Cooler 1 1/4”
02250052- 326 Tube, Water Outlet 1 1/4”
802106- 050 Bushing, Reducing Hex 1 1/2” X 1 1/4”
822120- 040 Nipple, Pipe 1 1/4” X 4”
02250052- 328 Tube, Aftercooler To Fluid Cooler 1 1/4”
810420- 125 Elbow, Tube- F 1 1/4” X 1 1/4”
02250114- 977 Cooler, Fluid
043009 Aftercooler
829706- 100 Screw, Hex Ser Washer 3/8”- 16 X 1”
825306- 347 Nut, Hex Flange 3/8”- 16
02250051- 862 Support, Cooler Separator End
810232- 200 Connector, Tube- M 2” X 2”
02250052- 119 Tube, Minimum Pressure Valve To Cooler 2”
810532- 200 Elbow, Tube- M 2” X 2”
02250115- 734 Support, Cooler Motor End
822232- 000 Nipple, Pipe 2” X Close
802515- 080 Union, Pipe 2”
801515- 080 Elbow, Pipe 2”
02250100- 365 Separator, Moisture 2” (i)
868306- 250 U- Bolt, 3/8” X 2 1/2”
810204- 025 Connector, Tube- M 1/4” X 1/4”
802102- 010 Bushing, Reducing Hex 1/2” X 1/4”
802208- 082 Tee, Reducing 2” X 2” X 1/2”
02250115- 692 Support, Moisture Separator

CPMC China Air Compressors Team will Support your Esteemed Business with Great Prices and Genuine Products

China’s main air compressors and genuine spare parts distribution network CPMC China service team have been working in the Air Compressors field with years of valuable experience. We are very familiar with the sales market, the pricing, and the products environment, a few of our members have worked on the Alibaba B2B site since 2016 and know almost everyone who sells high copies at high prices (very similar to the prices of our genuine products). If you are serious about purchasing Genuine Original Parts for Sullair,Atlas CopcoIngersoll Rand, Doosan, CompAir, etc compressors, you can feel worry-free to contact us for a reliable solution. 

For Sullair Spare Parts, Atlas Copco, Ingersoll Rand and Price, Stock status and availability, shipping time frame, please Submit a Quick “RFQ”, we will Answer you soon!

    Full Name

    City

    Phone

    Company Name

    Detailed Shipping Add

    Quick RFQ, Pls provide P/N, compressors name plate, etc.

    Please attach 1 file up to 2MB if you have.

    Leave a Reply

    Your email address will not be published. Required fields are marked *

    error: Content is protected !!
    CPMC uses cookies to offer you a better browsing experience. By browsing this website, you agree to our use of cookies.